engcon’ SPARE PARTS

Published:2015-06-09 Drawing No: 403823/H
POS DESCRIPTION PART |QTY COMMENTS
1 |Quick hitch S80 EC30 101321 1
2 |Indicator pin 4009M 2
3 [Lock pin S80 @25 L=52 402894 | 2
L |Stud S80 401113 2
5 |[Circlip SgA 20 640201 [
6 [Nut M6 cover 610921 2
* [Screw M6S 6x16 FZB 610109 2
8 [Bushing WB802 70/75x40 630311 2
9 [Bushing WB802 70/75x80 630312 2
10 |Seal washer GBR06 3/8" 710703 2
11 _[Seal washer GBRO06 1/4" 110702 | 12
12 _|Adapter 10104 [
13 |Bulkhead adapter 1260-06-32 110242 [
14 [Banjo bolt 4451-04 11021 [
15 |Hose Lock 140205 | 2
16 |Hose Grab 740108 2
17 [Bulkhead adapter nut 1270-06 710252 2
18 |Quick coupling 3/8" male 3820 790113 2
19 |Hydraulic Hose 740612 2
20 |Lock wedge S80 (R50) 302535 | 2
21 |Screw MC6S 20x150 610562 | 12
22 |Locking cylinder sterlingvalve+springload Complete (1014515 | 2 |Current. See subheading Locking cylinders for exploded view
23 |Locking cylinder sterlingvalve Complete 1011422 | 2 |Replaced 2013-05
24 |Locking cylinder 401168K | 2 |Replaced 2010-11
25 |Hydraulic Hose 740108 2
26 |Adapter 100216 [
27 |Cover Plate 32/S80 1003094 | 1 |Current
28 |Cover Plate S80 200434 1 [Replaced
29 |Crage Nut M10 C 610957 [
30 |Socket Head Screw 10x40 610453 L
s
7 19
10
13 ;‘L
e
1 c 12
21 16

29 30 L 22,23, 24 ) '. "



